May 07, 2021
Revision 0

A division of Troy Sheet Metal Works, Inc.
1024 South Vail Avenue, Montebello, CA 90640
www.troyproducts.com 323 720-4100

Part No: CC-OH-DUR18 Vehicle: Dodge Durango —f
Description: DURANGO OVERHEAD CONSOLE Model year: 2018+ o

Tools Required
= 1/4 drive = T15 torx drive = 3/8 drive or socket

Troy Products recommends reading through all installation instructions prior to installation to check all necessary parts
have been included (check against bill of materials table).

IMPORTANT NOTES

e This overhead console fits one 4” and one 3” Troy Products face plate inserts.
e Overhead console does not allow for OEM lights to be transferred over.

Remove O.E.M. overhead and sub-panel

1.) Pull down and unsnap OEM overhead from headliner and unplug light harness, remove OEM overhead.

2.) Use the 1/4 drive along with the T15 torx drive to remove shown three OEM screws (do not discard
screws, these are to be re-used at Step 8). Screws at sides are located inside plastic visor support clips,
flip down plastic covers to reveal screws.

CC-OH-DUR18



3.) Harnesses have pins attached to sub-panel, push-in/detach shown harnesses pins from sub-panel.

4.) Harnesses are glued at the inside of sub-panel, manage to find the glued locations, and carefully brake
off the glue by pulling off on the harnesses.

5.) Once harnesses have been totally detached from sub-panel carefully pull sub-panel out from in
between overhead liner and windshield as shown.

e ) A

Install mounting bracket and overhead console

6.) Insert mounting bracket inside overhead liner as shown, make sure mounting bracket angle bend
catches the inside gap of vehicle cross support once inside overhead liner.

CC-OH-DUR18



7.) Make sure mounting bracket gets placed behind harnesses.

8.) Secure mounting bracket to OEM retaining nut clips. Align mounting bracket clearance holes with
OEM retaining nut clips and insert OEM screws from Step 2 throughout mounting bracket.

9.) Insert halfway one screw at a time, once all screws are in place tightly secure all three screws. Flip up
and close visor support clip covers.

10.) Insert overhead console on threaded studs from mounting bracket, make sure vehicle harnesses get
placed on overhead side cutouts.

11.) Slots punches on overhead will allow to slightly adjust overhead location. Once overhead is in
desired position secure overhead to mounting bracket using the provided four #10 washers and #10-
32 nylon hex nuts, use the 3/8 drive or socket.

Your installation is now complete. If you have any questions or suggestions for adding additional instructions, please call

Customer Service at (800) 700-8769.
CC-OH-DUR18



|

1 4O | 133HS

81 :31vOS

Y giana-Hooo 9

ONIMYIA 31¥IS 10N O

HSINI

€
$13000Hd

AOdl

Ay ‘ON "OMad 378 TN
RINWWIOD) 434 ONIDNVHEIOL
< YO DNHEWOID 138N
HddV 94N 3 1YWID30 3DV 338HL
J10SNOD BAVONI 2 zg " oW AYINONY
AVIHIIAO OONVING ‘@75 ON  moso ool
12081918 OZ NmvEd SIHONI NI 34V SNOISNIWI
JlL 3wva VN 'Q3HIDAdS ISMYIHLO SSTINN
L 1Y IIVMAIVH PMU#-81ANA-HO-OD| 8
l (3SOOT dIHS) 13NDVIF ONIINNOW | qwi#-81INA-HO-DD| £
¢ MBIDS DAUP 9| /€ X v # V¥§916-20-1S4-1| 9
1 0607 sjonpoid Aoll 0901dINvd-€| S
8 Z/1 X 8# MIYDS XJOL O3S HY S0€0Ee-G0-1S3-1| ¥
m z |01 8joid 80D} ¥ 0ZAN7-IVY-OV| €
4 (TvVL) 1IVY¥ 31V1d 3DV4 .£ TVL-ETIVYI-OV| T
L IN3IWAIEIM M#-8LINA-HO-DD| |
ALD NOLLdI¥OS3A dINN LD |
Qa3A0¥ddY | alva NOILdI¥DS3A ‘A3¥ | 3NOZ

SNOISIA3Y

14

>

‘QIUBHON §I

S1ON0O¥ ADAL 40 NOISSIWAIJ NILLIEM
FHLLNOHLIM FIOHM V SV 4O 13Vd NI
NOUDNAOESY ANV SLONAOYE AOBL
40 AL33d0dd 3N0S IHL T ONPAYET

THL NI GINYINOD NOUYIVEOIN 3HL

IVUNIQIINOD ONV A¥VIII44084

ml



CC-OH-DUR-18 - Bill of materials

PARTS

Part # Description QTy. Picture
CC-OH-DUR18 DURANGO OVERHEAD CONSOLE 1
CC-OH-DUR18-#mb MOUNTING BRACKET 1
HARDWARE

Part # Description QTy. Picture
1-FST-35-31150 #10-32 Nylon Insert Nut 4
1-FST-50-10600 #10 Flat Washer - Zinc 4

CC-OH-DUR18




